
SPARE PARTS CATALOGUE · BYE BIKE ONE & ONE+ (NETHERLANDS VERSION)

2017 Rev. 00



DESPIECE ONE & ONE+ (VERSIÓN HOLANDA)

Enero 2017 | Todos los derechos reservados

Está prohibida la reproducción de este documento sin el permiso expreso de 
TECNIGAS PARTS S.L.

Sólo los recambios originales BYE BIKE ofrecen una garantía de calidad y garantizan 
que su vehículo podrá continuar funcionando en perfectas condiciones durante 
mucho tiempo.

Las especificaciones, apariencia, colores (incluyendo el color de la carrocería), 
equipamiento, materiales y otras características de los productos BYE BIKE están 
sujetas a cambio sin previo aviso y pueden variar dependiendo de las normativas o 
requisitos locales. Los modelos de los dibujos pueden llevar equipamientos extra 
que no són aplicados a los modelos estandard.

PART LIST ONE & ONE+ (NETHERLANDS VERSION)

January 2017 | All rights reserved. 

Reproduction of this document without TECNIGAS PARTS S.L.’s express permission 
is expressly prohibited.

Only original spare parts and accessories BYE BIKE offer a technical quality and 
ensure your vehicle will run in perfect condition for a long time.

Specifications, appearance, color (including all covers), equipment, materials and 
other features of the BYE BIKE products are subject to change without any previous 
notice and may vary depending on local regulations or requirements. The illustrated 
models partly contain extra equipment, which is not applied to standard models.

2



NÚMEROS DE IDENTIFICACIÓN / IDENTIFICATION NUMBER
Localización de los números de identificación del
vehículo y del motor.                                                              
Engine and vehicle number location.

1. Número de identificación del motor (EIN)

1. Número de identificación del vehículo (VIN)

(ex.  *BBM0103xxxxxx*)
Engine identification number (EIN)

Vehicle identification number (VIN)
(ex.  *UBJBB1202xxxxxxxx*)

BYE BIKE
TECNIGAS PARTS S.L.
Pol. Pla de la Font, Parc. 1. 
E-17832, Crespià. SPAIN.
Tel. (+34) 972 570 988
Fax (+34) 972 570 950
www.byebike.com
info@byebike.com
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BYE BIKE CIGÜEÑAL
CRANKSHAFT 01

Nº Ref. Descripción / Description Qty.
1 BB01-11110-00-810 Cjto. cigüeñal / Crankshaft assy.
2 BB01-11191-00-810 Rodamiento cigüeñal  6204  C4 / Crankshaft bearing  6204  C4
3 BB01-11195-00-810 Retén cigüeñal  20x30x7  TC / Crankshaft seal  20x30x7  TC
4 BB01-11210-00-810 Cjto. biela / Rod assy.
5 BB01-11283-00-810 Rodamiento pistón  12x16x15 / Piston bearing  12x16x15
6 BB01-16175-00-810 Pasador engranaje bomba aceite / Oil pump gear pin
7 BB03-11310-00-810 Cjto. pistón  Ø38 / Piston assy.  Ø38
8 BB03-11320-00-810 Cjto. segmentos pistón  Ø38 / Piston ring kit  Ø38
9 00280224  Tuerca  / Nut  M10x1,25 DIN 6923 8 zinc  (5 units/kit)
10 00280239  Circlip Ø19 DIN 471  (25 units/kit)

1
2
2
1
1
1
1
1
1
1
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BYE BIKE CILINDRO
CYLINDER 02
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BYE BIKE CILINDRO
CYLINDER 02

Nº Ref. Descripción / Description Qty.
1 BB01-11490-00-810 Cjto. juntas motor / Engine gaskets set
2 BB01-11625-00-810 Goma aletas cilindro / Cylinder fins rubber
3 BB01-11680-00-810 Kit juntas cilindro / Cylinder gaskets set
4 BB01-11681-00-810 Junta cilindro / Cylinder gasket
5 BB01-11690-00-810 Juego espárragos cilindro + tuercas + arandelas / Cylinder studs + nuts + washers set
6 BB01-11891-00-810 Junta culata / Cylinder head gasket
7 BB03-11620-00-810 Kit cilindro Ø38 / Cylinder kit Ø38   *
8 BB03-11811-00-810 Culata  25 Km/h / Cylinder head  25 Km/h

 OBSERVACIONES / REMARKS
 * La pieza nº7 incluye cilindro Ø38 + cjto. pistón Ø38. / Part nº7 include cylinder Ø38 + piston assy. Ø38.

                    

1
5
1
1
1
1
1
1
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BYE BIKE CÁRTER
CRANKCASE 03
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BYE BIKE CÁRTER
CRANKCASE 03

Nº Ref. Descripción / Description Qty.

1 BB01-11191-00-810 Rodamiento cigüeñal  6204  C4 / Crankshaft bearing  6204  C4
2 BB01-11195-00-810 Retén cigüeñal  20x30x7  TC / Crankshaft seal  20x30x7  TC
3 BB01-11420-00-810 Cjto. cárter / Crankcase assy.
4 BB01-11481-00-810 Casquillo eje motor / Engine shaft bush
5 BB01-11485-00-810 Casquillo centrador / Dowel pin
6 BB01-11491-00-810 Junta cárter / Crankcase gasket
7 BB01-14085-00-810 Arandela tapón aceite cárter / Crankcase oil plug washer
8 BB01-14091-00-810 Rodamiento transmisión  6203  C3 / Transmission bearing  6203  C3
9 BB01-14092-00-810 Rodamiento transmisión  6201  C3 / Transmission bearing  6201  C3
10 BB01-14095-00-810 Retén transmisión 17x30x7  TC / Transmission seal 17x30x7 TC
11 00280055  Tornillo allen / Allen screw M6x40 DIN 912 8.8 zinc  (25 units/kit)
12 00280229  Tornillo hex. / Hex. screw M8x16 DIN 6921 8.8 zinc  (5 units/kit)
13 LU00003  Aceite caja de cambios /  Gearbox oil 85W 140          
  

2
2
1
2
2
1
2
2
2
2
1
1
0,18L
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BYE BIKE PEDAL DE ARRANQUE
KICKSTARTER 04
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BYE BIKE PEDAL DE ARRANQUE
KICKSTARTER 04

15

Nº Ref. Descripción / Description Qty.
1 BB01-11485-00-810 Casquillo centrador / Dowel pin
2 BB01-11550-01-810 Cjto. tapa cárter variador (Negro) / Variator crankcase cover assy. (Black) *
2 BB01-11550-01-811 Cjto. tapa cárter variador (Aluminio) / Variator crankcase cover assy. (Aluminium) * 
3 BB01-11551-01-810 Tapa cárter variador (Negro) / Variator crankcase cover (Black)
3 BB01-11551-01-811 Tapa cárter variadors (Aluminio) / Variator crankcase cover (Aluminium)
4 BB01-19391-00-810 Casquillo bendix / Bendix spacer
5 BB01-19420-00-810 Pedal arranque / Kickstarter
6 BB01-19432-00-810 Eje pedal arranque / Kickstarter axis
7 BB01-19435-00-810 Arandela ajuste eje pedal arranque / Kickstarter axis washer
8 BB01-19437-00-810 Goma tope pedal arranque / Kickstarter rubber
9 BB01-19438-00-810 Clip goma tope eje pedal arranque / Kickstarter rubber clip
10 BB01-19441-00-810 Muelle pedal arranque / Kickstarter spring
11 BB01-19452-00-810 Piñón ataque arranque / Kickstarter gear 
12 BB01-19485-00-810 Casquillo centrador muelle arranque / Kickstarter spring dowel pin
13 BB01-19491-00-810 Casquillo pedal arranque / Kickstarter spacer
14 00280068  Tornillo  allen / Allen screw  M6x25 DIN 912 8.8 zinc  (25 units/kit)
15 00280234  Tornillo  allen / Allen screw  M6x35 DIN 912 8.8 zinc  (25 units/kit)
16 00280257  Circlip Ø14 DIN 471  (25 units/kit)

 OBSERVACIONES / REMARKS
 * La pieza nº2 no incluye la pieza nº1 en el conjunto de piezas. / Part nº2 do not include part nº1 in part assembly.
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BYE BIKE TRANSMISIÓN CVT
CVT TRANSMISSION 05
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BYE BIKE TRANSMISIÓN CVT
CVT TRANSMISSION 05

17

Nº Ref. Descripción / Description Qty.
1 BB01-13150-00-810 Cjto. embrague centrifugo + campan Ø107 / Centrifugal clutch + bell Ø107 assy.
2 BB01-13155-00-810 Campana embrague Ø107 /  Clutch bell Ø107
3 BB01-13160-00-810 Cjto. mordazas embrague / Clutch shoes assy.
4 BB01-13164-00-810 Cjto. muelle mordazas embrague / Clutch shoes spring assy.
5 BB01-13165-00-810 Tuerca mordazas embrague / Clutch shoes nut
6 BB01-13711-00-810 Correa variador / Variator belt
7 BB01-13723-00-810 Polea conductora fija / Primary fixed sheave
8 BB01-13727-00-810 Ventilador / Fan
9 BB01-13735-00-810 Polea movil variador / Variator sliding sheave
10 BB01-13738-00-810 Plato de rampas / Ramps plate
11 BB01-13741-00-810 Cjto. huia plato de rampas / Ramps plate cam assy.
12 BB01-13747-00-810 Cjto. rodillo variador 16x13 12gr / Variator roller assy. 16x13 12gr
13 BB01-13751-00-810 Eje variador / Variator collar
14 BB01-13770-00-810 Corrector de par / Driven pulley
15 BB01-13171-00-810 Muelle corrector de par / Clutch spring
16 BB01-13775-00-810 Polea conducida fija / Secondary fixed sheave 
17 BB01-13782-00-810 Cjto. eje guia / Cam axis assy.
18 BB01-13785-00-810 Polea conducida movil / Secondary sliding sheave
19 BB01-13786-00-810 Centrador muelle polea movil / Secondary sliding sheave spring dowel pin
20 BB01-13787-00-810 Reten polea conducida 33-39-4 / Secondary sheave seal 33-39-4
21 BB01-13788-00-810 Junta torica polea conducida 39x1,8 / Secondary sheave toric gasket 39x1,8
22 BB01-19471-00-810 Piñon arranque fijo / Starter fixed gear
23 BB03-13710-00-810 Cjto. variador 12gr / Variator set 12gr
24 00280224  Tuerca / Nut M10x1,25 DIN 6923 8 zinc  (5 units/kit)  
25 00280261  Arandela / Washer 14x20x1  (25 units/kit)

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
2
1
1
1
1



BYE BIKE TRANSMISIÓN REDUCTORA
REDUCTION TRANSMISSION 06
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BYE BIKE TRANSMISIÓN REDUCTORA
REDUCTION TRANSMISSION 06

19

Nº Ref. Descripción / Description Qty.
1 BB01-14010-00-810 Cjto. transmisión secundaria / Secondary transmission assy.
2 BB01-14091-00-810 Rodamiento transmisión  6203  C3 / Transmission bearing  6203  C3
3 BB01-14092-00-810 Rodamiento transmisión  6201  C3 / Transmission bearing  6201  C3
4 BB01-14095-00-810 Retén transmisión  17x30x7  TC / Transmission seal  17x30x7  TC 
5 BB03-14111-00-810 Piñon salida  Z 11 / Front sprocket  Z 11
6 00280225  Circlip Ø17 DIN 471 (25 units/kit)                  
 

1
2
2
2
1
1



BYE BIKE TRANSMISIÓN DE CADENA
CHAIN TRANSMISSION 07
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BYE BIKE TRANSMISIÓN DE CADENA
CHAIN TRANSMISSION 07

21

Nº Ref. Descripción / Description Qty.
1 BB03-14111-00-810 Piñon salida Z 11 / Front sproket Z 11
2 BB03-14121-00-810 Cadena 100 pasos / Chain 1000 steps
3 BB03-14131-00-810 Corona Z 44 / Sproket Z 44
4 00280007  Arandela grower / Washer grower M8 DIN 127 zinc (50 units/kit)
5 00280011  Arandela M8 / Washer M8  (50 units/kit)
6 00280255  Tornillo hex / Hex. screw M8x30 DIN 933 10.9 zinc tufflock 180  (50 units/kit)      
            

1
1
1
1
1
1



BYE BIKE DEPÓSITO DE COMBUSTIBLE
FUEL TANK 08
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BYE BIKE DEPÓSITO DE COMBUSTIBLE
FUEL TANK 08

23

Nº Ref. Descripción / Description Qty.
1 BB01-15052-00-810 Deposito comb. / Fuel tank
2 BB01-15060-00-810 Tapon deposito comb. / Fuel tank cap
3 BB01-15069-00-810 Tubo comb. / Fuel pipe 115mm
4 BB01-15072-00-810 Grifo manual con testigo / Manual fuel tap with check
5 BB01-15078-00-810 Goma guía grifo manual / Manual tap guide rubber
6 BB01-15085-00-810 Grifo manual con reserva / Fuel manual tap with reserve valve
7 00280241  Tornillo  ULS+ar / ULS+ar screw M6x16 ISO 7380-2 8.8 zinc  (25 unit/kit)
8 00280258  Abrazadera / Clamp 9mm 12-22  (5 unit/kit)
9 00280267  Abrazadera alambre / Wire clamp W1 8.8-9.3  (25 unit/kit)              
   

1
1
1
1
1
1
1
1
1



BYE BIKE FILTRO DE AIRE
AIR FILTER 09
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BYE BIKE FILTRO DE AIRE
AIR FILTER 09

25

Nº Ref. Descripción / Description Qty.
1 BB01-15315-00-810 Caja de filtro ext. /  Airbox cover
2 BB01-15317-00-810 Caja de filtro int. / Airbox
3 BB01-15325-00-810 Junta caja de filtro / Airbox gasket
4 BB01-15331-00-810 Filtro de aire / Air filter
5 BB01-15334-00-810 Rejilla filtro de aire / Air filter suport
6 BB01-15335-00-810 Arandela goma caja de filtro / Airbox rubber washer
7 BB01-15336-00-810 Casq. centrador caja de filtro / Airbox dowel pin
8 BB01-15341-00-810 Tobera entrada caja de filtro / Airbox inlet nozzle
9 BB01-15345-00-810 Tobera salida caja de filtro /  Airbox outlet nozzle
10 BB01-15351-00-810 Brida tobera salida / Outlet nozzle clamp
11 BB01-15501-00-810 Cjto. carburador TGK-01 X46 MAN. M1 / Carburetor kit TGK-01 X46 MAN. M1 
12 BB01-15630-00-810 Cjto. laminas admision / Reed valves case
13 BB01-15635-00-810 Junta laminas admision / Reed valves case gasket
14 BB01-15661-00-810 Tobera admision / Manifold
15 BB03-15371-00-810 Casq. obturador caja de filtro Ø15Ø9 / Airbox shutter bush Ø15Ø9
16 00280001  Arandela ancha / Wide washer M6 DIN 9021 zinc  (50 unit/kit)
17 00280027  Tornillo allen / Allen screw M6x20 DIN 912 8.8 zinc  (25 unit/kit)
18 00280227  Tornillo ULS CE / ULS CE screw M5x16 ISO 7380 zinc  (10 unit/kit)
19 00280228  Tornillo rosca plastico PH / PH plastic thread screw 6x20 ainc  (5 unit/kit)
20 00280256  Tornillo allen / Allen screw M5x16 DIN 912 8.8 zinc  (50 unit/kit)
21 00280308  Abrazadera / Clamp Ø8 W1 20-32  (5 unit/kit)                 
 

1
1
1
1
1
3
3
1
1
1
1
1
1
1
1
1
1
1
1
1
1



BYE BIKE CARBURADOR
CARBURETOR 10

26

10

11

6

3

5 8

7

12

13

2

15
14

9

4

1

CARBURETOR

GASKETS



BYE BIKE CARBURADOR
CARBURETOR 10

27

Nº Ref. Descripción / Description Qty.

Chiclé baja / Idle jet 38BB01-15436-00-8101
Chiclé baja / Idle jet 40BB01-15437-00-8102
Chiclé carburador / Main jet 48BB01-15453-00-8103
Kit juntas carburador / Carburetor gaskets kitBB01-15495-00-8104
Cjto. carburador / Carburetor kit TGK-01 X46 MAN. M1BB01-15502-00-8105
Válvula gas carburador / Carburetor throttle valve TGK-01BB01-15521-00-8106
Aguja gas carburador / Carburetor tapered needle TGK-01BB01-15525-00-8107
Muelle valvula gas carburador / Carburetor throttle valve spring TGK-01BB01-15527-00-8108
Guía muelle valvula gas / Throttle valve spring guide TGK-01BB01-15528-00-8109
Pulverizador / Atomizer TGK-01BB01-15531-00-81010
Cubeta metalica carburador / Carburetor metallic float bowl TGK-01BB01-15541-00-81011
Cjto. aguja cubeta / Float bowl needle kit TGK-01BB01-15545-00-81012
Codo tapa sup. 90º / Upper bracket elbow 90º TGK-01BB01-15565-00-81013
Cjto. estarter manual / Manual starter assy. TGK-01BB01-15580-00-81014
Tapa sup. carburador tope / Upper cvarburetor bracket stopper 4mmBB03-15561-00-81015        

            

1
-
1
1
1
1
1
1
1
1
1
1
1
1
1



BYE BIKE LUBRICACIÓN
LUBRICATION 11
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BYE BIKE LUBRICACIÓN
LUBRICATION 11

29

Nº Ref. Descripción / Description Qty.
1 BB01-16011-00-810 Depósito aceite / Oil tank
2 BB01-16030-00-810 Tapón deposito aceite / Oil tank tap
3 BB01-16051-00-810 Sonda nivel aceite  / Oil level sensor
4 BB01-16071-00-810 Tubo salida depósito aceite / Oil tube Ø10x345mm
5 BB01-16110-00-810 Bomba aceite / Oil pump
6 BB01-16161-00-810 Tubo entrada bomba aceite / Oil tube Ø8x235mm
7 BB01-16165-00-810 Adaptador tubo aceite / Oil tube adapter
8 BB01-16166-00-810 Tubo salida bomba aceite / Oil tube Ø5x205mm
9 BB01-16171-00-810 Engranaje accionamiento / Drive gear
10 BB01-16175-00-810 Pasador engranaje accionamiento bomba aceite / Oil pump gear pin
11 00280239  Circlip Ø19 DIN 471  (25 units/kit)
12 00280241  Tornillo ULS+ar / ULS+ar screw M6x16 ISO 7380-2 8.8 zinc  (25 units/kit)
13 00280267  Abrazadera alambre / Wire clamp W1 8.8-9.3  (25 units/kit)
14 00280268  Abrazadera alambre / Wire clamp W1 11-11.6  (25 units/kit)
15 00280269  Abrazadera alambre / Wire clamp Ø4  (5 units/kit)

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1



BYE BIKE TUBO DE ESCAPE
EXHAUST SYSTEM 12
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BYE BIKE TUBO DE ESCAPE
EXHAUST SYSTEM 12

31

Nº Ref. Descripción / Description Qty.
1 BB01-17150-00-810 Cjto. valvula AIS / AIS valve assy.
2 BB01-17154-00-810 Manguito escape-valvula AIS / AIS sleeve valve pipe-exhaust
3 BB01-17155-00-810 Manguito valvula AIS-caja de filtro / AIS sleeve valve pipe-airbox
4 BB01-17158-00-810 Soporte valvula AIS / AIS valve bracket
5 BB01-17672-00-810 Tapa protector escape / Silencer cover
6 BB02-17101-00-810 Junta escape Ø22 38mm / Exhaust gasket Ø22 38mm
7 BB03-17011-00-810 Cjto. escape NL-DE / NL-DE silencer assy.
8 00280004  Arandela / Washer M6 DIN 125 zinc  (50 units/kit)
9 00280019  Tuerca rapida universal / Universal snap nut M6  (10 units/kit)
10 00280027  Tornillo allen / Allen screw M6x20 DIN 912 8.8 zinc  (25 units/kit)
11 00280070  Tornillo allen / Allen screw M6x16 DIN 912 8.8 zinc  (50 units/kit)
12 00280234  Tornillo allen / Allen screw M6x35 DIN 912 8.8 zinc  (25 units/kit)
13 00280241  Tornillo ULS+ar / ULS+ar screw M6x16 ISO 7380-2 8.8 zinc  (25 units/kit)
14 00280253  Tornillo allen / Allen screw M6x10 DIN 912 8.8 zinc (50 units/kit)
15 00280264  Abrazadera / Clamp Ø17 W4  (5 units/kit)
16 00280297  Abrazadera / Clamp Ø18 W4  (5 units/kit)
17 00320026  Junta protectora termica / Thermal gasket 17x6x3 (6 units/kit)        
          

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1



BYE BIKE VOLANTE MAGNÉTICO
FLYWHEEL MAGNETO 13 
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BYE BIKE VOLANTE MAGNÉTICO
FLYWHEEL MAGNETO 13

33

Nº Ref. Descripción / Description Qty.
1 BB01-11531-00-810 Tapa cárter encendido / Ignition cover  
2 BB01-11541-00-810 Goma passacables encendido / Generator grommet rubber
3 BB01-16115-00-810 Junta bomba aceite / Oil pump gasket
4 BB01-19020-00-810 Unidad control motor CDI / CDI Engine control unit
5 BB01-19040-00-810 Bobina encendido / Ignition coil
6 BB01-19060-00-810 Pipeta de bujía / Plug cap
7 BB01-19081-00-810 Bujía / Plug BR7ES
8 BB01-19210-00-810 Volante magnético / Generator assy. 
9 BB01-19220-00-810 Estator /  Stator
10 BB01-19231-00-810 Reten volante magnetico / Generator seal 19-26-5
11 BB01-19235-00-810 Chaveta / Ignition key
12 BB01-19260-00-810 Rotor / Flywheel
13 BB01-19310-00-810 Motor de arranque / Starter motor
14 BB01-19320-00-810 Tapa motor arranque / Starter motor cover
15 BB01-19350-00-810 Piñon de ataque bendix / Bendix starter
16 BB01-19391-00-810 Casquillo bendix / Bendix bush
17 BB01-41978-00-810 Casquillo bobina encendido / Ignition coil bush
18 00280004  Arandela M6 / Washer M6 DIN 125 zinc  (50 units/kit)
19 00280027  Tornillo allen / Allen screw M6x20 DIN 812 8.8 zinc  (25 units/kit)
20 00280068  Tornillo allen / Allen screw M6x25 DIN 912 8.8 zinc (25 units/kit)
21 00280224  Tuerca / Nut M10x1,25 DIN 6923 8 zinc  (5 units/kit)
22 00280233  Tornillo allen / Allen screw M6x30 DIN 912 8.8 zinc (25 units/kit)
23 00280234  Tornillo allen / Allen screw M6x35 DIN 912 8.8 zinc (25 units/kit)
24 00280241  Tornillo ULS+ar / ULS+ar screw M6x16 ISO 7380-2 8.8 zinc (25 units/kit)      
           

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1



BYE BIKE BASTIDOR
FRAME 14

34
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BYE BIKE BASTIDOR
FRAME 14

35

Nº Ref. Descripción / Description Qty.
1 BB01-41010-00-810 Cjto. bastidor / Frame assy.  *
2 BB01-41718-00-810 Silentblock motor / Silentblock engine
3 BB01-41790-00-810 Cjto. puente sillin motor / Seat bracket
4 BB01-45655-00-810 Bordón embellecedor / Frame trim 335mm
5 BB01-49210-00-810 Cjto. antirobo / Anti-theft assy.
6 BB01-81081-00-810 Pasacables inst. electrica / Rubber grommet frame
7 00280012  Arandela / Washer M10 DIN 125 zinc  (50 units/kit)
8 00280019  Tuerca rapida universal / Universal snap nut M6  (10 units/kit)
9 00280241  Tornillo ULS+ar / ULS+ar screw M6x16 ISO 7380-2 8.8 zinc  (25 units/kit)
10 00280252  Tornillo allen / Allen screw M10x180 DIN 912 8.8 zinc  (1 units/kit)
11 00280280  Tuerca autoblocante / Locknut M10 DIN 985 8 zinc  (25 units/kit)

OBSERVACIONES / REMARKS
* La pieza nº1 incluye pistas de dirección (x2), placa de fabricante, adhesivo antimanipulación, marcaje VIN, silent-blocks (x2) y tuercas remachables (x4).
   Part nº1 include steering bearing (x2), manufacture plate, antitampering stick, VIN mark, silent-blocks (x2) and ribet nut (x4).

1
2
1
1
-
2
1
1
1
1
1



BYE BIKE CARROCERÍA FRONTAL
FRONT COVER 15

36
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BYE BIKE CARROCERÍA FRONTAL
  FRONT COVER 15

37

Nº Ref. Descripción / Description Qty.
1 BB01-46011-00-810 Guardabarros delantero / Front mudguard
2 BB01-46041-00-*** Tapa manillar delantera / Front handlebar cover     * Seleccionar el código de color / Select the color code
3 BB01-46051-00-810 Tapa manillar trasera / Rear handlebar cover
4 BB01-46311-00-*** Embellecedor instr. / Dashboard trim ring     * Seleccionar el código de color / Select the color code
5 BB01-46371-00-810 Pletina carroceria / Bodyguard bracket
6 00280241  Tornillo ULS+ar / ULS+ar screw M6x16 ISO 7380-2 8.8 zinc  (25 units/kit)
7 00280243  Tornillo rosca plastico PH / PH plastic thread screw 4x20  (25 units/kit)
8 00280244  Tornillo rosca plastico PH / PH plastic thread screw 4x12  (25 units/kit)             
   

1
1
1
1
4
1
1
1

PART REFERENCE - ***
VIN Number Color code

Part ref. - 800
Part ref. - 801
Part ref. - 802
Part ref. - 803
Part ref. - 804
Part ref. - 806
Part ref. - 807
Part ref. - 808

Until *UBJBB1202G0000155*
Until *UBJBB1202G0000155*
Until *UBJBB1202G0000155*
All
All
From *UBJBB1202G0000155*
From *UBJBB1202G0000155*
From *UBJBB1202G0000155*

Color description
Metallic midnight
Deep titanium
Pearl wihite
Red PP
White PP
Shiny black
Graphite
Frost white



23
7

8
7

7

7

7
7

5

1

6

7
7

7

7

4

BYE BIKE CARROCERÍA CENTRAL
CENTRAL COVER 16

38



BYE BIKE CARROCERÍA CENTRAL
CENTRAL COVER 16

39

Nº Ref. Descripción / Description Qty.
1 BB01-46171-00-810 Tapa central / Central cover
2 BB01-46190-00-*** Cjto. tapas carenado / Body cover set     * Seleccionar el código de color / Select the color code
3 BB01-46201-00-*** Tapa lateral izq. delantera / Front left side cover    * Seleccionar el código de color / Select the color code
4 BB01-46202-00-*** Tapa lateral izq. trasera / Rear left side cover     * Seleccionar el código de color / Select the color code
5 BB01-46211-00-*** Tapa lateral drcha. delantera / Front right side cover     * Seleccionar el código de color / Select the color code
6 BB01-46212-00-*** Tapa lateral drcha. trasera / Rear right side cover     * Seleccionar el código de color / Select the color code
7 00280241  Tornillo ULS+ar / ULS+ar screw M6x16 ISO 7380-2 8.8 zinc  (25 units/kit)  
8 00280303  Tornillo ULS+ar / ULS+ar screw M6x12 ISO 7380-2 8.8 zinc  (25 units/kit)          
            

1
1
1
1
1
1
1
1

PART REFERENCE - ***
VIN Number Color code

Part ref. - 800
Part ref. - 801
Part ref. - 802
Part ref. - 803
Part ref. - 804
Part ref. - 806
Part ref. - 807
Part ref. - 808

Until *UBJBB1202G0000155*
Until *UBJBB1202G0000155*
Until *UBJBB1202G0000155*
All
All
From *UBJBB1202G0000155*
From *UBJBB1202G0000155*
From *UBJBB1202G0000155*

Color description
Metallic midnight
Deep titanium
Pearl wihite
Red PP
White PP
Shiny black
Graphite
Frost white



8

8
8

8

8

8

63

10

10

99

1

7

7

4
11

11

5

4

2

BYE BIKE CARROCERÍA POSTERIOR
BACK COVER 17

40



BYE BIKE CARROCERÍA POSTERIOR
BACK COVER 17

41

Nº Ref. Descripción / Description Qty.
1 BB01-46261-00-810 Guardabarros trasero int. / Rear internal mudguard
2 BB01-46281-00-810 Guardabarros portamatricula / License plate rear mudguard
3 BB01-46288-00-810 Tapa interior guardabarros /Inner mudguard cover
4 BB01-46351-00-810 Casquillo guardabarros / Mudguard bushing
5 BB01-46430-00-810 Tapa cubrecadena / Chain cover
6 BB01-85270-00-810 Cjto. catadrioptico tras. central / Rear central reflector assy.
7 BB01-85280-00-810 Cjto. catadrioptico lateral tras. / Rear side reflectro assy. 
8 00280241  Tornillo ULS+ar / ULS+ar screw M6x16 ISO 7380-2 8.8 zinc  (25 units/kit)
9 00280243  Tornillo rosca plastico PH / PH plastic thread screw 4x20 E0209  (25 units/kit)
10 00280278  Tuerca / Nut M6 DIN 6926 8 zinc  (25 units/kit)
11 00280279  Tornillo ULS+ar / ULS+ar screw M6x20 DIN 7380-2 10.9 zinc  (25 units/kit)v      
            

1
1
1
2
1
1
2
1
1
1
1



BYE BIKE ADHESIVOS
STICKERS 18

42
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BYE BIKE ADHESIVOS
STICKERS 18

43

Nº Ref. Descripción / Description Qty.
1 BB01-46520-00-810 Escudo frontal Bye Bike / Bye Bike front emblem
2 BB01-46527-00-810 Adhesivo carenado front. “Edition” / “Edition” front sticker
3 BB01-46528-00-810 Adhesivo carenado front. “ONE”/ “ONE” front sticker
4 BB01-46541-00-810 Adhesivo carenado lateral horquilla / Fork side sticker
5 BB01-46542-00-810 Adhesivo carenado lateral “Tech for fun” / “Tech for fun” side sticker
6 BB01-46543-00-810 Adhesivo carenado lateral bastidor Bye Bike drcha. / Bye bike’s frame right side sticker
7 BB01-46544-00-810 Adhesivo carenado lateral bastidor Bye Bike izqda. / Bye bike’s frame left side sticker
8 BB01-46545-00-810 Adhesivo carenado lateral Bye Bike drcha. / Bye bike’s right side sticker 
9 BB01-46546-00-810 Adhesivo carenado lateral Bye Bike izqda. / Bye bike’s left side sticker
10 BB01-46547-00-810 Adhesivo grifo gasolina / Fuel tap sticker
11 BB01-46553-00-810 Adhesivo gasolina 2% / ‘Fuel 2%’ sticker
12 BB01-46590-00-810 Cjto. adhesivos carenado frontal / Front stickers set         
          

1
1
1
1
1
1
1
1
1
1
1
1



BYE BIKE BASCULANTE
SWINGING ARM 19

44
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BYE BIKE BASCULANTE
SWINGING ARM 19

45

Nº Ref. Descripción / Description Qty.
1 BB01-61010-00-810 Basculante / Swinging arm
2 00280011  Arandela / Washer M8 DIN 125 zinc  (50 units/kit)
3 00280012  Arandela / Washer M10 DIN 125 zinc  (50 units/kit)
4 00280017  Tuerca autoblocante / Locknut M8 DIN 985 8 zinc  (50 units/kit)
5 00280019  Tuerca rapida universal / Universal snap nut M6 (10 units/kit)
6 00280251  Tornillo allen / Allen screw M8x95 DIN 912 8.8 zinc  (5 units/kit)
7 00280259  Tornillo allen / Allen screw M10x140 DIN 9021 zinc  (5 units/kit)
8 00280311  Tuerca / Nut M10 DIN 934 8 zinc  (10 units/kit)               
   

1
1
1
1
1
1
1
1



BYE BIKE CABALLETE & ESTRIBOS
STAND & fOOTREST 20

46
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BYE BIKE CABALLETE & ESTRIBOS
STAND & FOOTREST 20

47

Nº Ref. Descripción / Description Qty.
1 BB01-45310-00-810 Cjto. estriveras traseras / Rear footrest assy.
2 BB01-45320-00-810 Cjto. estriveras delanteras / Front footrest assy.
3 BB01-45327-00-810 Gomas estriveras delanteras / Front footrest rubber
4 BB01-45328-00-810 Silent-block estriveras delanteras / Front footrest silent-block
5 BB01-45372-00-810 Casquillo estriveras / Footrest bush
6 BB01-47010-00-810 Caballete central / Centerstand
7 BB01-47066-00-810 Tope goma caballete / Centerstand rubber
8 BB01-47081-00-810 Muelle caballete central ext. / External centerstand spring
9 BB01-47082-00-810 Muelle caballete central int. / Internal centerstand spring
10 BB01-47090-00-810 Cjto. caballete central / Centralstand assy.
11 BB01-47091-00-810 Casquillo caballete drcha. / Centerstand right busher
12 BB01-47092-00-810 Casquillo caballete izqda. / Centerstand left busher
13 00280251  Tornillo allen / Allen screw M8x95 DIN 912 8.8 zinc  (5 units/kit)
14 00280259  Tornillo allen / Allen screw M10x140 DIN 9021 zinc  (5 units/kit)
15 00280309  Arandela / Washer 10x25x2 zinc (5 units/kit)
16   00280311  Tuerca / Nut M10 DIN 934 8 zinc  (10 units/kit)

1
1
1
2
2
1
1
1
1
1
1
1
1
1
1
1
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BYE BIKE RUEDA TRASERA
REAR WHEEL 21
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BYE BIKE RUEDA TRASERA
REAR WHEEL 21

49

Nº Ref. Descripción / Description Qty.
1 BB01-53071-00-810 Neumatico 2 1/2 17" Sava / Sava tyre 2 1/2 17”
1 BB01-53075-00-810 Neumatico 2 1/2 17" Vee Rubber Off-road / Off-road Vee Rubber 2 1/2 17”
1 BB01-53076-00-810 Neumatico 2 1/2 17" Vee Rubber / Vee Rubber tyre 2 1/2 17”
2 BB01-53072-00-810 Camara neumatico / Tyre chamber
3 BB01-61081-00-810 Tensor cadena drcho. / Chain right tensioner
4 BB01-61082-00-810 Tensor cadena izqdo. / Chain left tenrioner
5 BB01-63010-00-810 Cjto. rueda trasera 2 1/2 17’’ S / Rear wheel 2 1/2 17’’ S assy.
5 BB01-63011-00-810 Cjto. rueda trasera 2 1/2 17’’ VR-T / Rear wheel 2 1/2 17‘’ VR-T assy.
5 BB01-63012-00-810 Cjto. rueda trasera 2 1/2 17’’ VR / Rear wheel 2 1/2 17‘’ VR assy.
6 BB01-63021-00-810 Llanda trasera / Rear rim
7 BB01-63050-00-810 Cjto. rodamientos rueda tras. / Rear wheel bearings set
8 BB01-63055-00-810 Rodamiento rueda 6301 / Wheel bearing 6301
9 BB01-63061-00-810 Reten rueda tras. /   Rear wheel seal 37-18-7
10 BB01-63110-00-810 Cjto. eje rueda trasera / Rear wheel shaft assy.
11 BB01-63111-00-810 Eje rueda trasera / Rear wheel shaft
12 BB01-63113-00-810 Tuerca eje rueda / Rear wheel nut M12x1,25
13 BB01-63121-00-810 Casq. rueda tras. izq. / Rear wheel left spacer
14 BB03-14131-00-810 Corona Z 44 / Sproket Z 44
15 00280007  Arandela grower / Grower washer M8 DIN 127 zinc  (50 units/kit)
16 00280011  Arandela / Washer M8 DIN 125 zinc  (50 units/kit)
17 00280093  Arandela / Washer M12 DIN 125 zinc  (50 units/kit)
18 00280255  Tornillo hex. / Hex. screw M8x30 DIN 933 10.9 zinc Tufflock 180  (50 units/kit)      
            

-
-
1
1
1
1
-
-
1
1
1
2
1
1
1
1
1
1
1
1
1
1



BYE BIKE FRENO TRASERO
REAR BRAKE 22
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BYE BIKE FRENO TRASERO
REAR BRAKE 22

51

Nº Ref. Descripción / Description Qty.
1 BB01-54540-00-810 Cjto. mordazas de freno / Brake shoes assy.
2 BB01-54547-00-810 Cjto. muelle mordazas / Shoes spring assy.
3 BB01-63130-00-810 Cjto. casq. rueda tras. derecha / Rear wheel right bush
4 BB01-64510-00-810 Cjto. freno trasero / Rear brake assy. 
5 BB01-64535-00-810 Tornillo brida freno tras. tambor / Rear brake flange screw
6 BB01-64580-00-810 Cable freno tras. / Rear brake cable
7 00280012  Arandela / Washer M10 DIN 125 zinc  (50 units/kit)

1
1
1
1
1
1
1



BYE BIKE SUSPENSIÓN TRASERA
REAR SUSPENSION 23

52
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BYE BIKE SUSPENSIÓN TRASERA
REAR SUSPENSION 23

53

Nº Ref. Descripción / Description Qty.
1 BB01-62020-00-810 Cjto. amortiguador tras. regulable / Adjustable rear shock absorber assy.
2 00280249  Tuerca autoblocante / Locknut M10 DIN 6926 8 zinc  (10 units/kit)       
           

1
1



BYE BIKE MANILLAR
HANDLEBAR 24
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BYE BIKE MANILLAR
HANDLEBAR 24

55

Nº Ref. Descripción / Description Qty.
1 BB01-15150-00-810 Cable mando gas / Throttle cable
2 BB01-15485-00-810 Maneta estarter / Starter lever
3 BB01-15488-00-810 Casq. maneta estarter / Starter lever bush
4 BB01-15590-00-810 Cable estarter TGK-01 / Starter cable TGK-01
5 BB01-45510-00-810 Retrovisor izquierdo / Left mirror
6 BB01-45540-00-810 Retrovisor derecho / Right mirror
7 BB01-51210-00-810 Manillar / Handlebar
8 BB01-51310-00-810 Kit mandos (der.+izq.) / Handlebar switches (left+right)
9 BB01-51320-00-810 Cjto. mandos izqdo. / Left switches assy.
10 BB01-51321-00-810 Maneta izquierda / Left lever
11 BB01-51325-00-810 Sensor freno delantero / Front brake cable
12 BB01-51331-00-810 Soporte estarter / Starter support
13 BB01-51340-00-810 Cjto. mandos drcho. / Right switches assy.
14 BB01-51345-00-810 Kit puño gas + gomas D+I /  Throttle twist grip + rubber grips (left+right) kit
15 BB01-51351-00-810 Maneta derecha / Right lever
16 BB01-54580-00-810 Cable freno delantero / Front brake cable
17 BB01-64580-00-810 Cable freno trasero / Rear brake cable
18 00280247  Tornillo ULS / ULS screw M5x10 ISO 7380 10.9 zinc  (50 units/kit)
19 00280260  Tornillo hex. / Hex. screw M6x20 DIN 6921 10.9 zinc  (50 units/kit)
20 00280272  Tuerca autoblocante / Locknut M4 DIN 985 8 zinc  (50 units/kit)
21 00280305  Arandela / Washer M4 DIN 125 zinc  (50 units/kit)
22 00280307  Tornillo PH / PH screw M4x20 DIN 7985 4.8 black  (25 units/kit)       
           

1
1
1
1
1
1
1
1
1
1
2
1
1
1
1
1
1
1
1
1
1
1



BYE BIKE HORQUILLA DELANTERA
FRONT FORK 25
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BYE BIKE HORQUILLA DELANTERA
FRONT FORK 25

57

Nº Ref. Descripción / Description Qty.
1 BB01-46661-00-810 Spte. cesta superior / Bodywork bracket
2 BB01-51084-00-810 Guardapolvo / Dust cover
3 BB01-51096-00-810 Tuerca direccion / Steering nut
4 BB01-51120-00-810 Cjto. rodamientos direccion / Steering bearings assy.
5 BB01-51281-00-810 Spte. careta frontal / Front body cover bracket 
6 BB01-52010-00-810 Cjto. horquilla delantera Ø27 / Front fork assy.
7 BB01-52021-00-810 Pletina inferior / Lower bracket
8 BB01-52031-00-810 Tuerca pletina sup. / Upper bracket nut
9 BB01-52035-00-810 Arandela pletina sup. / Upper bracket washer
10 BB01-52051-00-810 Pletina superior / Upper bracket
11 BB01-52071-00-810 Guía cable freno delantero / Front wire guide braket
12 BB01-52130-00-810 Cjto. barra izquierda / Left bar assy.
13 BB01-52230-00-810 Cjto. barra derecha / Right bar assy.
14 BB01-52338-00-810 Guardapolvo barra horquilla / Fork bar dust cover
15 BB01-52345-00-810 Tornillo fijación barra / Front bar fixing screw
16 BB01-52355-00-810 Tapon sup. barra horquilla / Front bar upper plug
17 BB01-52357-00-810 Tórica tapón barra horquilla / O-ring front bar plug 
18 BB01-52368-00-810 Reten barra horquilla / Fork bar seal 
19 BB01-84005-00-810 Kit interruptores encendido/bloqueo / Switch/Lock kit  *
20 00280004  Arandela / Washer M6 DIN 125 zinc  (50 units/kit)
21 00280070  Tornillo allen / Allen screw M6x16 DIN 912 8.8 zinc  (50 units/kit)
22 00280306  Tornillo avellanado PH / Countersunk PH screw M6x12 DIN 965-H zinc  (25 units/kit)

 OBSERVACIONES / REMARKS
 * La pieza nº19 incluye el interruptor principal y el clausor horquilla delantera. / Part nº18 include main switch and front fork lock.

                  

1
1
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BYE BIKE RUEDA DELANTERA
FRONT WHEEL 26
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BYE BIKE RUEDA DELANTERA
FRONT WHEEL 26

59

Nº Ref. Descripción / Description Qty.
1 BB01-53010-00-810 Cjto. rueda delantera / Front wheel assy. 2 1/2 17” S
1 BB01-53011-00-810 Cjto. rueda delantera / Front wheel assy. 2 1/2 “ VR-T
1 BB01-53012-00-810 Cjto. rueda delantera / Front wheel  assy. 2 1/2” VR
2 BB01-53021-00-810 Llanta delantera / Front rim
3 BB01-53050-00-810 Rodamientos rueda delantera / Front wheel bearings
4 BB01-53051-00-810 Casquillo dist. derecho / Right spacer Ø21x23
5 BB01-53058-00-810 Reten rueda delantera / Front wheel seal 37x21x7
6 BB01-53060-00-810 Cjto. eje rueda delantera / Front wheel shaft assy.
7 BB01-53061-00-810 Eje rueda delantera / Front wheel shaft
8 BB01-53071-00-810 Neumatico Sava /  Sava tyre 2 2/1 17”
8 BB01-53075-00-810 Neumatico Vee Rubber Off-road / Off-road Vee Rubber tyer 2 1/2 17”
8 BB01-53076-00-810 Neumatico Vee Rubber / Vee Rubber tyre 2 1/2 17”
9 BB01-53072-00-810 Camara neumatico / Tyre chamber
10 BB01-63055-00-810 Rodamiento rueda / Wheel bearing 6301
11 BB01-63113-00-810 Tuerca eje rueda / Wheel axis nut M12x1,25

-
-
1
1
1
1
1
1
1
-
-
1
1
2
1



BYE BIKE FRENO DELANTERO
FRONT BRAKE 27

60
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BYE BIKE FRENO DELANTERO
FRONT BRAKE 27

61

Nº Ref. Descripción / Description Qty.
1 BB01-54510-00-810 Freno delantero / Front brake
2 BB01-54531-00-810 Reten 57-47-7 / Seal 57x47x7
3 BB01-54540-00-810 Cjto. mordazas de freno / Brake shoes assy.
4 BB01-54547-00-810 Cjto. muelle mordazas / Shoes spring assy.
5 BB01-54580-00-810 Cable freno delantero / Front brake cable
6 BB01-54610-00-810 Reenvio velocimetro / Speedometer drive gear
7 BB01-54640-00-810 Cable velocimetro / Speddometer cable                 
 

1
1
1
1
1
1
1



BYE BIKE ASIENTOS
SEATS 28

62
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BYE BIKE ASIENTOS
SEATS 28

63

Nº Ref. Descripción / Description Qty.
1 BB01-45010-00-810 Sillin monoplaza / Single seat
2 BB01-45011-00-810 Sillin monoplaza Editon / Single seat Edition
3 BB01-45110-00-810 Sillin biplaza / Seat
4 BB01-45111-00-810 Sillin biplaza Edition / Seat Edition
5 BB01-46241-00-810 Bandeja rebosadero biplaza / Seat oberflow pan
6 BB01-46242-00-810 Bandeja rebosadero monoplaza / Single seat oberflow pan
7 BB01-46244-00-810 Junta depósito combustible / Fuel tank gasket 
8 BB01-46245-00-810 Junta depósito aceite / Oil tank gasket
9 BB01-46248-00-810 Tubo drenaje rebosadero / Overflow drain pipe
10 00280004  Arandela / Washer M6 DIN 125 zinc  (50 units/kit)
11 00280070  Tornillo allen / Allen screw M6x16 DIN 912 8.8 zinc  (25 units/kit)       
           

-
1
-
1
1
1
1
1
1
1
1



BYE BIKE SISTEMA ELÉCTRICO
ELECTRIC SYSTEM 29 

64
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BYE BIKE SISTEMA ELÉCTRICO
ELECTRIC SYSTEM 29

65

Nº Ref. Descripción / Description Qty.
1 BB01-15086-00-810 Espuma bateria inf. / Lower battery foam
2 BB01-15087-00-810 Espuma bateria tras. / Rear battery foam
3 BB01-19330-00-810 Cables motor arranque / Starter motor cables
4 BB01-45195-00-810 Muelle retorno cierre sillin / Seat closure return spring
5 BB01-81010-00-810 Instalación electrica base / Basic electrical installation
6 BB01-81021-00-810 Rele motor de arranque / Starter motor relay
7 BB01-81025-00-810 Check testigo luces / Check lamp
8 BB01-82010-00-810 Bateria / Battery CT4L-BS 12V 4Ah
9 BB01-82015-00-810 Espuma bateria frontal / Front battery foam
10 BB01-82021-00-810 Brida sujeción bateria / Battery bracket
11 BB01-82030-00-810 Regulador-rectificador / Regulator rectifier
12 BB01-82071-00-810 Toma corriente / Power output 12V
13 BB01-83020-00-810 Velocimetro / Speedometer Ø80 3 ind.
14 BB01-83025-00-810 Piloto azul luz larga / High beam blue indicator
15 BB01-83028-00-810 Junta velocimetro / Speedometer gasket
16 BB01-84005-00-810 Kit interruptores encendido/bolqueo / Switch/Lock kit  * 
17 BB01-84010-00-810 Interruptor principal / Main switch
18 BB01-85010-00-810 Faro delantero / Front lamp
19 BB01-85071-00-810 Soporte fijación faro delantero / Front lamp bracket
20 BB01-85150-00-810 Piloto trasero / Rear lamp
21 BB01-85210-00-810 Intermitente del. izq. / Front left turn light
22 BB01-85220-00-810 Intermitente del. drcho. / Front right turn light 
23 BB01-85230-00-810 Intermitente tras. izq. / Rear left turn light
24 BB01-85240-00-810 Intermitente tras. drcho. / Rear right turn light
25 BB01-86010-00-810 Claxon / Horn

 OBSERVACIONES / REMARKS
 * La pieza nº16 incluye interruptor principal y el clausor horquilla delantera / Part nº16 include main switch and front fork lock. 
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BYE BIKE SISTEMA ELÉCTRICO
ELECTRIC SYSTEM 30
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BYE BIKE SISTEMA ELÉCTRICO
ELECTRIC SYSTEM 30

67

Nº Ref. Descripción / Description Qty.
26 00280004 Arandela / Washer M6 DIN 125 zinc  (50 units/kit)
27 00280019 Tuerca rapida universal / Universal snap nut M6  (10 units/kit)
28 00280070 Tornillo allen / Allen screw M6x16 DIN 912 8.8 zinc  (50 units/kit)
29 00280110 Tuerca rapida universal / Universal snap nut M5  (10 units/kit)
30 00280226 Tornillo ULS / ULS screw M5x20 ISO 7380 10.9 zinc  (50 units/kit)
31 00280242 Tornillo ULS / ULS screw M5x60 ISO 7380 8.8 zinc (10 units/kit)
32 00280244 Tornillo rosca plastico PH / PH plastic thread screw 4x12 E0209  (25 units/kit)
33 00280245 Tuerca autoblocante / Locknut M5 DIN 985 8 zinc  (50 units/kit)
34 00280246 Arandela ancha / Wide washer M5 DIN 9021 zinc  (10 units/kit)
35 00280257 Circlip Ø14 DIN 471  (25 units/kit)
36 00280273 Arandela ancha / Wide washer M4 DIN 9021 zinc  (50 units/kit)
37 00280278 Tuerca autoblocante / Locknut M6 DIN 6926 8 zinc  (25 units/kit)
38 EL00001  Bombilla piloto / Turn light bulb 12V 10W R10W
39 EL00002  Bombilla / Front light bulb 12V 30/35W HS1
40 EL00003  Bombilla / Tachometer light bulb 1,2W W2x4,6D 
41 EL00004  Bombilla / Tachometer light bulb 2W W2x4,6D
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BYE BIKE ASIDEROS / PORTAEQUIPAJES
REAR RACK / LUGGAGE CARRIER 31

68
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BYE BIKE ASIDEROS / PORTAEQUIPAJES
REAR RACK / LUGGAGE CARRIER 31

69

Nº Ref. Descripción / Description Qty.
1 BB01-45410-00-810 Asidero posterio / Rear handle
2 BB01-45420-00-810 Asidero ‘Top case’ / ‘Top case’ carrier
3 BB01-45430-00-810 Asidero ‘Cargo’ / ‘Cargo’ carrier
4 BB01-45440-00-810 Asidero ‘One’ / ‘One’ carrier
5 BB01-45709-00-810 Cjto. alforjas laterales / Side saddlebag rack kit         
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